B‘|5

3/ m\@ KZD i @E

Parts IVIanuaI

KELLEY MANUFACTURING CORPORATION

PO BOX 276 - 131 PROGRESSIVE DRIVE « OTTOVILLE, OHIO 45876 « PHONE 419-453-5539 « FAX 419-453-2278


michelle
Text Box
KELLEY MANUFACTURING CORPORATION
PO BOX 276 • 131 PROGRESSIVE DRIVE • OTTOVILLE, OHIO 45876 • PHONE 419-453-5539 • FAX 419-453-2278


B et s

KEILLEY B15 BACKHOE PARTS LIST

Boom
SAFETY LOCKING
BARFARSIDE

SWING ASSEM

ILL QTY PART NO.

P b e

G pd - O W ~3 =~ O U e LD

Jee
L

[*}]

DESCRIPTION

NHNMHH!—WHQONNNNHHHHH

BMF12676 —
BMF12677 =~
BMF12678 =
BMF12679 =
BMF12680 —~
BMF11609 —
BMF12681 *
BMF11610
BMF12682 -
SFT10950 —
SFT10978 =~
BMS12510 =
BMS12683 =
BCY12684 —
BCY12685 =
BCY12686 ~
BCY12687 —
BCY 302 —
BMF12688 —
BMF12689 =—
BBK--~-
BBK 168 —
BBK 167 —
BBK 192 —
SPN10530 —
SBT10795 ——
SNT12434 —
SBT12437 —

Main Frame Weld Assy B1S
Swing Mast Weld Assy

Boom Weld Assy

Dipper Stick Assy

Boom Lock

Stabilizer Arm (Standard)
Stabilizer Arm (Pickup Model)
Stabilizer Pad (standard)
Stabilizer Pad (Pickup Model)
Bushing, 11" x 1"

Bushing, 1§"x 1%°

Seat

Seat Base

BOCM Cylinder

DIPPER Cylinder

BUCKET Cylinder
STABILIZER Cylinder

SWING Cylinder

Bucket Link

Cylinder Link

Bucket, 9",12"15",18"
Replaceable Tooth POINT
Bucket Tooth SHANK
Bucket Tooth,SHANK and POINT
Roll Pin, 3/16" x 2"

5/16" x 2" Bolt

5/16" Locknut

3/8" x 24" Bolt

ILL QTY PART NO. DESCRIPTION

25 4 SNT 2031~ 3/8" Nut

26 1 SBT 2050 — 1/2" x 334" Bolt

27 1 SNT 2060 — 1/2" Locknut

28 2 SBT 2021 = 3/8" x 3/4" Bolt

29 2 SWS 2033 — 3/8" Lockwasher

30 1 SBT 316 — 3/16" x 11" Bolt

31 4 SBT10502 ™ Self Tapping Screw

32 2 SCL10892 — Hose Hold Down Clamp

33 1 SPN11653 = 1/4" Lynch Pin

34 2 SPN 141 = 7/16" Lynch Pin

35 4 SPN10463 = Pin, 1" x 5-3/4" Swing Cyl. Base,
Dipper Cyl. Rod, Bucket Cyl. Base

36 2 SPN12690 — Pin, 1" x 6-3/8" Swing Cyl. Rod

37 2 SPN12691 —  Pin, 14" x 5}" Swing Pivot

38 1 SPN126392 — Pin, 14" x 8-1/8" Boom Pivot

39 1 SPN12693 — Pin, 1" x 7-1/8" Boom Cyl. Rod

40 6 SPNL0520 = Pin, 1" x 6{" Boom Cyl. Base,
Dipper Cyl. Base, Stabilizer

41 1 SPN12694 = Pin, 14" x 7-3/8" Dipper Pivot

42 2 SPN12895 Pin, 1" x T-1/16" Bucket Cyl. Rod.
Bucket Linkage

43 1 SPN12696 =~ Pin, 1" x 1-1/8" Bucket Link

44 1 SPN 130 =— Pin,13" x8-1/8" Bucket Pivot

45 2 SPN11603 — Pin, 3/4" x 4%", Stabilizer Cyl. Rod

46 2 §PN10027 = Pin, 3/4" x 534", Stabilizer Pad

NI 2 SPN10453 = Pin, 7/8" x 4-3/8" Hitch

47 2 SWS10952 = Washer, 1-1/4" [.D.

48 1 BMS12697 — Valve Cover

NI 4 SPN12575 ™ Pins, 3/4" x 24", Drawbar

o e L R @ e R e e @ P AB e i B e Vo R i it i e S # et ¢ ] RS W o AT L T Cmn St Pl T




. BorroM.D=TAIL.CF .

Dieez2 CYLINDER . X\« £ . {] > (NEPBY-Hoszs

_—— N
10 [RACTOR SysTeM

Hose
TIEDOWHS

Suine CYLINDER

Bl Hoses @ Fittinmgs

ILI. QTY PART NO. DESCRIPTION

A@B 2 SHO12532—~— Hose 6P-30Q"-6-8JFS

G 2 SHO11014 — Hose 4P-16"-6JFS-6JFS
D 1 SHO12698 Hose 4P-85"~-6JFS-6JFS
E 1 SHO12699 — Hose 6P-85"-6JFS-6JFS
F I SHO12700 — Hose 6P-115"-6JFS-6JFS
G Ji SHO12701— Hose 4P-119"-6JM-6JFS
H@I 2 SHO10556 — Hose 4P-29"-6JFS-6JFS
J 1 SHO12702 - Hose 4P-64"-6JM-6JFS
K I SHO12703 — Hose 6P-65"-6JM-6JFS
L 2 SHO12295 — Hose 4P-46"-6JFS-6JFS
M 2 SHO12857 — Hose 4P-42"-6JFS-6JFS
1. 2 SFT 308 — 863B x 6 Elbow

2 1 SFT 313 — LH Manifold Cushion

3 1 SFT 314 — RH Manifold Cushion

4 2 BCY 302~ Swing Cylinder

3 2 SET 312 853B x 6 Elbow



KELLEY A foEz

: = - =
HOSES and FITTINGS ﬂ\\o :
I ‘

B

' : -
SFT710146 — 8508x6x8 Straight Thread O-Ring Cannector i é

QTY, PARTNQ, DESCRIPTION
SFT10068 8538x8x10Q Straight Thread O-Ring ¢0° Eibaw

2535049 Power Beyond Sleeve

SFT10079 — 850Bx8x1Q Straight Thread O-Ring Cannector

This Hose Must be supplied by Dealer, Varies with Tractor Models

D B

= T ol
(= |




ANINLSNrQOY TGOLLIIN 30 CILLOTG

| 2 ST0HLNGY 4O

SUNIHLSNraY THLNOX 1IN0} S04 SFTTOH 03.1L07S 1T
STLON

b.13Q FT0SNOY

\

SINN #8/f — TEDZINS 6 1z

SHINSYM IV .8/¢ =~ VEOZSHS 9 oz

1108 F0VI¥EVD .2/T T x B/t - Zzfzlgs € 61
LIVO'ld HIIM FATVA ANIDVY YEL9B6 1 81
INN ON 91/¢ “=BT0ZINS 4 L1

1708 dN Wl X ub/1 ¥99z118s 4 91

dN Wb /1 .u.:zv_uoq..lmhcw.:.zm. z ST

wT/T X W9T/T *SNIg 831100 — LLETTH4S L4 v
dI¥D FTONVH = DEOOTSKS b £l

WOTIATRSS30 o Tavg XIS CORTIT
.

STH-0OTH

HATYA TOULNOD

Ww¥/E X ub/T ‘SHId 6LETINAS
NIVW HT ‘33A37 T081NOD “~ $L9ZTSHA
NIVW HY ‘83A37 TOBINOD — $(921SKg

FIZ1TIAVIS "HANIT 109INOD = ZTL9Z1SWd

JANIT 9NOT H1 = T{9TISHS

ANIT 1Y0AS I8 — 699Z1SKHS
FIASYANIOT w9T/S == 6TOZEMS
HA¥OSdYD wB/S X .91/5 - 618Q0T18S

) = wB/L X W91/ 1700 FIQINOAS == vLeriias
(54709€)3105N0) 40 d0L 0] ACOE I/ 10¥LNO) TTHLSN] @

NOTHNYL TOYINGD HT =~ 299Z1SKA
HOTHNEL JOHINOD HYE = [99ZTSWE
(€66T'T NYr IONIS 17I1n9) SN 35Va T04INOD 698Z1SKE

NoTIATd5%a
STI-0Tg e Tl --

NPT N O~ oo

;
d

I
|
i

T AT A CTIOWMWLNOD



CLOSED CENTER PLUG

A) Coremirt Asram

ﬂhn‘!l

VALVE SECTION

Part

No. Descripeion

1850148 #10 S.A.E. Plug Assembly
254009 Ouctlec Manifold Section Wich #10
254006 Yalve Secttion Vich /8 Qpenings
155002 Female Spool End

254016 Inlec Manifold Sectlon Wicth #10
185058 Reliel Valve Cartridge
&£10502 Snap Ring

490961 Back-up Ring

931785 Speing

Q7229 Seac 0'Ring

255094 Poppect

693!§b Spring

255145 Spring Seat

401009 Jam Nut

410540 Adjuscment Screw

155146 Cartridge Body

012713 Spring Seat 0°'Ring
235042 Carcridge Body

235040 Seat

4031393 Carcridge Body O'Ring
255041 Placon

406484 0'Ring

40090% Lochkwasher

0160} Screw

155013 Spoal End

235034 Spacer

234000 Caver

255011 Spring Recalner

410312 Spring

TIEROD

TR @@

jumm 9§
()

No. Qev.

— [
o= o
- -

-~
(-]
TP PR CCCEND N -

v
o
Lo Rl Y B VR

- 39

NOTE:

Torque lie rod nuts
160Q1bs (1)-in {18.1 Nm)

Parc
Xa,

&064460
490975
05688
135049
405193
J55099
£90308
405895
401268
406127
253021
10520
403688
135020
785011
401011
400908
235162
981122

236262
255232
155258
13510%
4Qlorz
&10560Q
602964
256233
410340
401012

Descripcion

0'Ring

Back=-up Ring

0'Ring

Pover Beyond Sleeve
0'Ring

8 Plug

0'Ring

0'Ring

0'Ring

0'Ring

Load Check Piston
Spring

0'Ring

Plug

Load Check Aseesbly
Tle Rod Nuc

Tle Rod Lockwasher
Tle Rod

Boom Seccion W/Flaac Posticion

Valve Bady

Spoal, Floac
Spring Recainer
Spool End, Floac
Ball, Detent
Spring., Datenc
Screv, Allea Head
Lover Lacenslon
Screw, Allen Head
Muc




BCY 12685 Dipper Cylinder 2-1/2" x 14"

: PART -

QTY. NO. DESCRIPTION
2 SCY1070 — BACK-UP RINGS
1  SCY1024— O'RING

"1 SCY1036 — LOCKWIRE
1  SCY1025 — ROD SEAL
1 SCY1027T — ROD WIPER
1 SCY10709  ROD ASSEMBLY
1 SCY1030 — SEAL KIT

ILL. PART ILL.
NO. OTY. NO. DESCRIPTION . NO.
1 1 SCY12708 BARREL ASSEMBLY ' 8+
2 1 SBT1017 — CAPSCREW, 7/8" g*
g 1 SCY1018 — DYNA SEAL, 7/8" 11*
4 1 SCY1020 — PISTON 12*
g* 1 SCY1019 — PISTON SEAL 13*
6" 1 SWS245 — INTERNAL LOCKWASHER 14
7 1 SCY1023 =— CYLINDER HEAD
BCY 12687 Stabilizexr Cylinder 24" x 10"
LL. PART ILL.
0. QTY. NO. DESCRIPTION NO.
1 1 SCY12710 BARREL ASSEMBLY 8=
2 1 SBT1017— CAPSCREW, 7/8" g»
3 1 SCY1018 — DYNA SEAL, T7/8" 11
4 1 SCY1020 — PISTON 12#
3 1 SCY1019 — PISTON SEAL 13*
G* 1 SWS245 — INTERNAL LOCKWASHER 14
7 L SCY1023~— CYLINDER HEAD

PART
QTY. NO. DESCRIPTION
2 SCY1070 — BACK-UP RINGS
1  SCY1024 — O'RING
1  SCY1036 — LOCKWIRE
1 SCY1025 — ROD SEAL
1 SCY1027 — ROD WIPER
1  SCYI27ll  ROD ASSEMBLY
1 SCYL030 __ SEAL KIT



BCY 12684 B OOM Cylinder 21" x 20"

ILL. PART L. * PART .- -
NO. OQTY. NO. DESCRIPTION NO. QTY. NO. DESCRIPTION
1 1 SCY12706 BARREL ASSEMBLY g* 2 SCY1070 ~ BACK-UP RINGS
2 1 SBT1017— CAPSCREW, 7/8" g* 1 SCY1024— O'RING
3+ 1 SCY1018 - DYNA SEAL, 7/8" . 11% 1 SCY1036 = LOCKWIRE
4 1 SCY1020 - PISTON 12* 1 . SCY1025 -~ ROD SEAL
5% 1 SCY1019—- PISTON SEAL 13* 1 SCY1027— . ROD WIPER
6* 1 SWS245 -  INTERNAL LOCKWASHER 14 1 SCY12707 ROD ASSEMBLY
T 1 SCY1023— CYLINDER HEAD 1 SCY1030 — SEAL KIT
i
BCY 12686 Bucket Cylinder 2}" x 14" ’
LL. PART ., = PART ’
0. QTY. NO. DESCRIPTION NO. QTY. NO. DESCRIPTION !
1 1 SCY12704 BARREL ASSEMBLY g* 2 SCY1070~ BACK-UP RINGS )
2 1 SBT1017— CAPSCREW, 7/8" g* 1 SCY1024 — O'RING. i
3+ 1 SCY1018 — DYNA SEAL, 7/8" 11* 1 SCY1036 . LOCKWIRE
4 1 SCY1020— PISTON 12* 1 SCY1025—~  ROD SEAL
3« 1 SCY1019— PISTON SEAL 13" 1 SCY1027 — ROD WIPER
5* 1 SWS245 —  INTERNAL LOCKWASHER 14 1 5CY12705 ROD ASSEMBLY
7 1 SCY¥1023— CYLINDER HEAD L SCY1030 — SEAL KIT



PART
- NQ.

§5CY1083 —
SBT1017 -
SCY1018 -
sCY1020 -
SCY1018 -
SWS245 -~

s5CY1023 ~

BCY 302 SWING Cylinder 2-1/2" x 10"

' DESCRIPTION

BARREL, ASSEMBLY
CAPSCREW, 7/8"

DYNA SEAL, 7/8"
PISTON

PISTON SEAL

INTERNAL LOCKWASHER
CYLINDER HEAD

wr.
No.

8'

9*
1=
12=
13*®
14

OTY.

PART
NO.

e

SCY1070 —
SCY1024 —
SCY1036 —
SCY1025 —
SCY1027 —
sCY1082 —
S5CY1030 —

" DESCRIPTION

BACK-UP RINGS
O'RING
LOCKWIRE

ROD SEAL

ROD WIPER
ROD ASSEMBLY
SEAL KIT



.Qmm\wh\kEmttww
R3)13) Y 30 HNIOVIE Yasx o/ SSTTN/7-ONISTIOH NININITTG H.L) SQLOYY] ND LNIO IGR O

DIISIIOH SOLOYY] 0] IV ONIGTOY SIMTIIC Y ) Wiil] 3NQISHT T 4 76
AIIOHS FETHIHLONTN LG IO TIHE] SOV SOLDYS] HOZH D NOLLTY )

VMY HONOIH]
LT7O/ OHINY &0 TTO YA LXINY TUSITOf A JYSSIOTN
FE AV L] 3Q AISITATY TG AVLY LM ' JOLOYY] NO
ONIGNISFg "3 TI1SSOA/ S Y4 SHTayrao/ din OlJ/
FE LSNY (T) LA LNMOYy JYTY

(@7his mzw) N O P

ONLLNTIOLfIOHN OV ¢ /¢ __ (] 0



| ExISTING ToPLINKE BRKT:

R N 2\ b %
: oy . ] ;
: . Bl : T
cae BekT. MusT sﬂovso@ e _ ci ; ‘é
FoewARrD A5 FARAS PossSIBLE, /) .

DepPENDING ONIMODEL; BRXT-May BEREVERSED / /\\> 1S a‘?’ﬁ) -
O DRILLING ExTRA HOLE IN DRALBAR FOR ANCHOR / =3 R\ GzneRAL ARRANGEMENT
BoLT May Be NECESSARY. - ~ @ﬂ 2 N

|
i
———\E}*P\ H NS N
Cinest BocTs u“\%g%/ o ExiSTING DRALIBAR
70 ORALIBAR.. \@ / > <>< e
ReAR MNTG DETAIL  / (F— 24
Viewen FRort FRONT (is) o

@)

wELLEY Bl13 BFECKHOE STABILIZER MOUNT KIT

PARTS LIST

LI, QTY PART NO. DESCRIPTION

1 2 BMS127T12 LOWER LINK HITCHES

9 2 BMS12713 TOP LINKS

3 4 SPN12575 — Pin 3/4" x 23" W/washer

4 4 SRT12716 — U-Bolt, 5/8" x 23" x 2-3/4"
5 10 SNT 2086 — 5/8" Nuts

6 10 SWS 2088 =~ 5/8" Lockwasher

T 4 SPN11639 — Lynch Pin, 1/4"

8 3 BMS12T14 TRACTOR HITCH ASSY .

g 1 BMS12715 CLAMP PLATE

10 2 SBRT10486 — Bolt, 3/4" x 31" All Threads
1L 2 SNT10584 — 3/4" Jam Nut

12 1 SBT10263 — 3/4" x 331" Bolt

13 2 SBRT 2074 5/8" x 4" Bolt

14 4 SWS 2089 — 5/8" Flatwasher

15 1l SNT 2102 — 3/4" Nut

16 1 SWS 2103 — 3/4" Lockwasher



General ArranGEMENT

o A
©_ 7

REHOVEHOSE GuArp
_ S - fm:ﬁé4-%ﬁoa.£s 70
B ( OUNT RESERVOIR TO
& r!@ COUNCIL.

SUCTION 70 FurtP e

To PRESSURE
Poer ONCoNTROL

ol

B-15 HYDRAULIC PUMP SYSTEM INSTRUCTIONS

A. Starting with the reservoir oil tank install on suction side of the reservoir in the following sequence: (#2) suction screcn, (#3)
1" 90 degree strect el, (#4) 1" to 3/4" reducer bushing, (#5) machined 3/4" x 4" nipple. Then install on return side of reservoir
in the following sequence: (#6) 1/2" street el, (#7) [/2" M.P.T. to 3/8" F.P.T. swivel,

B. Remove backhoe hose guard (#8) and drill four 3/8" holes through 1/4" hose guard holes. Install the tank to the front side
of the backhoe control counsel with four 5/16® x 17 capscrews, nuts and lockwashers.

C. [nstall the (#9) pump torque bar to (#13) the pump as shown with the suction inlet in the position as shown. Install on the
suction side of pump in the following sequence: (#10) 1-1/4" O-ring to 1" adaptor fitting, (#4) 1" to 3/4" reducer bushing, (#11)
3/4" street cl, (#5) machined 3/4" x 4" nipple. Install on the pressure side of pump in the following sequence: (#12) 1" O-ring
to 1/2" M.P.T., (#6) 1/2" strect el, (#7) 1/2° M.P.T. to 3/8" F.P.T. swivel. Install (#14) P.T.O. pump coupler to pump using 1/4"
squarc key. Tighten set screws on coupler.

D. Back Lhe tractor as close as possible to backhoe. Connect (#15) third point link from tractor to backhoe using (#16) the third
point pin. Conncct pump to tractor PT.O.

E. Connect (#17) 50" suction hose from reservoir to pump using (#18) hose clamps. Connect (#19) hose from return side of
valve to reservoir. Connect (#20) from pressure port of pump to valve inlet pressure port.

F. With hydraulic pump in operation use stabilizers, boom and dipper stick to raise backhoe to desired recommended operating
height of 127 to 14" to lower [rame cross tube.

G. Connect (#21 and #22) drawbar bracing to drawbar mount according to the drawing,





